

# KRISHNASAMY

College of

### **ENGINEERING & TECHNOLOGY**

Approved by AICTE & Affiliated to Anna University

**Consultancy – EN-Tech Constructions Dated: 25.03.2019** 



## EN-TECH CONSTRUCTIONS Planners | Builders | Contractors

From

S.Subahan sheriff,
Executive Engineer,
En-Tech constructions,
Cuddalore.

To
The Principal,
Krishnasamy college of engineering &Technology,
Cuddalore.
Respected Sir,
Sub: Permission to do cube test – reg
We, EN-TECH CONSTRUCTIONS cuddalore providing civil construction service to the

We. EN-TECH CONSTRUCTIONS cuddalore providing civil construction service to the clients, we need to test compressive strength of cubes and bricks. So I request you to give permission to test the cubes in your recognised laboratory and provide results as soon as possible.

Thanking You



Yours faithfully,

S. S. (S.Subahan Sheriff)

Executive Engineer.
En -Tech constructions,

Cuddalore

9 15/E, Uppalavadi Street, Manjakuppam, Cuddalore – 607 001 4-91 9994519983, 9003663110

sttmcud@gmail.com, entech.syed@gmail.com

#### **Inward Letter**

KRISHNASAWY COLLEGE OF ENGINEERING TECHNOLOGY
NELLIKUPPAM MAIN ROAD - S.KUMARAPURAM CUUDALORE - 007103
Phone:04142285601 Fax:04142290394

RECEIPT

Receipt No: FC18/08108 Date: Z5/03/Z019

Name: EN TECH CONSTRUCTIONS Class: CIVIL

Particulars Amount

TESTING CUBES 480.00

Total 480.00

Amount in Nords: Rugees Four Hundred and Eighty Only

Cashier

Bill receipt for testing





College of

### **ENGINEERING & TECHNOLOGY**

Approved by AICTE & Affiliated to Anna University



## KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE – 607 109

### CIVIL ENGINEERING DEPARTMENT

Receipt No: FC18/06108 dt 25.03.2019

To: M/s En Tech Construction, 15/E, Upplavadi St, manjakuppam, Cuddalore Site Name: Rathina Nagar Date: 25/03/2019

Sub: Testing of Brick - Reg.

Sample . No.	Length of the brick(L) in mm	Breadth of the brick(B)in mm	Depth of the Brick(D) in mm	Date of Testing	Weight of Brick (kg)	Ultimate Load (kN)	Compressive Strength (N/mm²)
1	230	105	70	25.03.2019	3.675	365	15.11

(Sample not drawn by KCET)

S 27/5/19

Faculty In-charge



Q. lud (2) 9500 29 2390

PRINCIPAL

Arishnasamy College et Engineering & Technology Senji Kumarapuram



## KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109

#### CIVIL ENGINEERING DEPARTMENT

Receipt No: FC18/06108 dt 25.03.2019

To: M/s En Tech Construction, 15/E, Upplavadi St, manjakuppam, Cuddalore Site Name : Chavadi Date: 25/03/2019

Sub: Testing of Concrete Cubes - Reg.

S. No	Mark	Grade	Date	Date	Weight of	Ultimate	Compressive
	on the	of	of	of	Cube	Load	Strength
	Specimen	Concrete	Casting	Testing	(kg)	(kN)	(N/mm²)
1	M-sand	M20	05.03.2019	25.03.2019	8.350	358	15.91

(Sample not drawn by KCET)

Faculty In-charge

Recived 24

PRINCIPAL Erishnesamy College or

Testing report for the given sample